
 

 

 

Spare Parts List 

Throwback 

 

 

 

 

 

 
 

 



 
 
Throwback Spare Parts 

 2  

 

 

 

 

NOTE: Individual parts are only available as part of service kits. Use the tables below, in conjunction with the 
graphics on the previous page to determine what service kit you need. 



 
 
Throwback Spare Parts 

 3  

Parts Breakdown and Descriptions 

Item No. Description Quantity Notes 
1 Canvas 1 Includes adhesive tape 
2 Bow 1  
3 Contour Bow Assembly, LH/RH 2  
4 Support bar cover 1  
5 Header assembly 1 Includes cables 
6 Surround assembly 1  
7 Fabric tape – double sided 1  
8 Latch handle 2 Includes 5 screws 
9 Screw – M6 X 25 4  

10 Screw – self drilling 5  
11 Shoulder bolt 2  
12 Thrust washer 2  
13 Rubber bumper 4  
14 U-Nut – M8 4  
15 Clip 6  
16 Hinge pin 4  
17 Screw – M6 X 10 4  
18 Hook and loop fabric – 200 mm 2  
19 Foam – front corner 2 Replaces OEM foam strips 
20 Screw – M8 X 75 4  

Spare Parts Kit Contents   

Part numbers 
                          a                
               Item Number 

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 

5010043 – 
 Header assembly 

                    

5010044 –  
Hardware set 

                    

5010048 –  
Latch handle set 

                    

5010049 –  
Bow assembly 

                    

5010050 –  
Fabric assembly 

                    

5010101 –  
Surround assembly 

                    

5010104 –  
Bar cover 

                    

5012477 –  
Mounting set 

                    

5012479 –  
Hook and loop set 

                    

5012486 –  
Foam Kit 

                    

 



 
 
Throwback Spare Parts 

 4  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Original 11/2017   /    Rev 4/2018    /    PN: 5011715 

 
 
 
Webasto Product N.A., Inc. 
Technical Assistance Hotline 
USA: (800) 860-7866 
Canada: (810) 593-6000 
 
www.webasto.us 
www.techwebasto.com 


